This .pdf document is bookmarked

JET

Operating Instructions and Parts Manual
Self-Feed Vertical Band Saw

Models: VSF-14-1 and VSF-14-3

WALTER MEIER
(Manufacturing) Inc.
427 New Sanford Road
LaVergne, Tennessee 37086
Ph.: 800-274-2848
www.waltermeier.com

Part No. 5518247
Revision A7 04/2011
Copyright © 2011 Walter Meier (Manufacturing) Inc.


Tom Gauger
This .pdf document is bookmarked


Warranty and Service

Walter Meier (Manufacturing) Inc., warrants every product it sells. If one of our tools needs service or repair,
one of our Authorized Service Centers located throughout the United States can give you quick service. In
most cases, any of these Walter Meier Authorized Service Centers can authorize warranty repair, assist you
in obtaining parts, or perform routine maintenance and major repair on your JETetools. For the name of an

Authorized Service Center in your area call 1-800-274-6848.
MORE INFORMATION
Walter Meier is consistently adding new products to the line. For complete, up-to-date product information,
check with your local Walter Meier distributor, or visit waltermeier.com.

WARRANTY

JET products carry a limited warranty which varies in duration based upon the product (MW = Metalworking,
WW = Woodworking).

Body Repair Kits Beam Clamps
Bottle Jacks Chain Hoist-
Cable Pullers | Manual
Cold Saws YEAR Lever Hoists
Hoists-Air 1= Pullers-JCH Models
. . Hoists-Electric Palet Trucks Scissor Lift Tables  WW Drill Presses Fastening Tools
is-
k:;zﬁi::f;z;?ies AIEI:?r:clor Metal forming Rigging Equip. WW Benchtop | Screw Jacks WW Dust Collectors Mechanics Hand Tools
Mabils B Air Tools-Industrial Mil/Drills Service Jacks Tools Trolleys-Geared ~ WW Dust Filters Striking Tools
BINIS Bese9 il 00 InSIia Milling Machines Stackers Trolleys-Plain WW Dust Fittings Vises (no -precision)
Safety Equipment Air Tools-Light MW Bandsaws Surface Grinders Winches-Manual ~ WW Jointers Clamps
Specialty Hems Industrial MW Drill Presses  Tapping WW Air Filtration W Lathes
Vise Accessories Lubrication MW Finishing Trolleys-Air WW Bandsaws ~ WW Planers  WW Shapers
Equipment Trolleys-Electric WW Buffers WW Sanders ~ WW Tablesaws
Mw Lalhz?:'sl : W_eb Slings " Warranty reverts to 1 Year Warranly if woodworking (WW) products listed above are used for industrial or
MW Precision Vises  Winches-Electric |  gyycational purposes

WHAT IS COVERED?

This warranty covers any defects in workmanship or materials subject to the exceptions stated below.
Cutting tools, abrasives and other consumables are excluded from warranty coverage.

WHO IS COVERED?

This warranty covers only the initial purchaser of the product.

WHAT IS THE PERIOD OF COVERAGE?

The general JET warranty lasts for the time period specified in the product literature of each product.

WHAT IS NOT COVERED?

Five Year Warranties do not cover woodworking (WW) products used for commercial, industrial or
educational purposes. Woodworking products with Five Year Warranties that are used for commercial,
industrial or education purposes revert to a One Year Warranty. This warranty does not cover defects due
directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear, improper repair or
alterations, or lack of maintenance.

HOW TO GET SERVICE

The product or part must be returned for examination, postage prepaid, to a location designated by us. For
the name of the location nearest you, please call 1-800-274-6848.

You must provide proof of initial purchase date and an explanation of the complaint must accompany the
merchandise. If our inspection discloses a defect, we will repair or replace the product, or refund the
purchase price, at our option. We will return the repaired product or replacement at our expense unless it is
determined by us that there is no defect, or that the defect resulted from causes not within the scope of our
warranty in which case we will, at your direction, dispose of or return the product. In the event you choose to
have the product returned, you will be responsible for the shipping and handling costs of the return.

HOW STATE LAW APPLIES

This warranty gives you specific legal rights; you may also have other rights which vary from state to state.
LIMITATIONS ON THIS WARRANTY

WALTER MEIER (MANUFACTURING) INC., LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF
THE LIMITED WARRANTY FOR EACH PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED
WARRANTIES OR MERCHANTABILITY AND FITNESS ARE EXCLUDED. SOME STATES DO NOT
ALLOW LIMITATIONS ON HOW LONG THE IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION
MAY NOT APPLY TO YOU.

WALTER MEIER SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR
PROPERTY, OR FOR INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES
ARISING FROM THE USE OF OUR PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR
LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR
EXCLUSION MAY NOT APPLY TO YOU.

Walter Meier sells through distributors only. The specifications in Walter Meier catalogs are given as general
information and are not binding. Members of Walter Meier reserve the right to effect at any time, without
prior notice, those alterations to parts, fittings, and accessory equipment which they may deem necessary
for any reason whatsoever. JETebranded products are not sold in Canada by Walter Meier.



Table of Contents
Warranty and Service
Table of Contents
Table of Figures.....
Wwarnings ...............
How The VSF-14 Band Saw Operates
INtrodUCHION ...
ST o<1 o= Vi o] LS T SO P PO PP PPP
1Yo o = PO PRPSORUPRRN

VSF-14-3
S =T To b= T T LT T OSSR
Standard Equipment ............
Description.........cccoovvuvieeeeennnns
Installation .............
General .......occceeeeeiiiiieeee.
Machine Setup ..........cccceene
Electrical Connections
Cleaning
Operation...............
General
Controls
Changing blade speeds: ......
Blade Selection
Blade Removal and INSTAIIALION ...........c.viiiiiiii et
Blade Break-In Procedures
(el a1ido] [T o R (a1 OV | SO PT RO PPPRPPPPPPRRN
[ 1Yo =10 ol =T =To [ @0 1 o | E PP RPPRTOPUPRPTN
Evaluating Cutting Efficiency...............
Setting the Vise for Angle Cuts ...........
Setting the Vise for Square Cuts
WOrK SetUp.....ovveeiiiiiieeeeiece e
Setting the Blade Guide Bracket
STAMTING ThE SAW ...ttt e bt e s e et e st bt e e aab e s e e e bn e e anre e e nnnes
SErVICE AN MAINTENAINCE ... . eeeiiie ettt e oottt e e e e et b et e e e e e e abbeee e e e sabbeeeeeeaasbeeeeeeannbneaaeeeannbneeaaeaan
Adjustments .
Blade Tracking AGJUSIMENTS ......coiuiiiiiiiieiiiee ettt e bt e st b e e st e s bre e anne e e nanees
Blade Guide Bearing AGJUSTMENT..........uiiiiiieiiie ittt e e e e ennne e
Cleaning.......occveeeeeiiiieiee e
Lubrication..........ccccveniiiieniicseee
Changing the Drive Motor V-Belt
Chip Brush and Chip Scraper Replacement
Blade Guide Bearing Replacement
Drive Motor Replacement ....................
Adjusting or Replacing the Counterbalance
Replacing the Drive Wheel (Lower Wheel) .........ccccoociieiennnnnes
Replacing the Idler Wheel or Bearings (Upper Wheel)
I8 o] (=TS aToTo] 110 o TR TP PP PO PPPPPTI
Replacement Parts ...........ccccoevevvvenineennnnen.
Parts List for VSF-14 Saw Frame
Parts LISt fOr te VSF-14 BASE.......ccceiiiiiiieitii ittt ettt ettt ere e r e seneene e
Parts List for the VSF-14 Gear Box Assembly ...........
Parts List for the VSF-14 Bearing Shaft Assembly
Parts List for the VSF-14 Smooth Wheel Assembly
Parts List for the VSF-14 Idler Wheel Assembly .......................
Electrical SChematics ..........ccccovivieriiiiiiieeee e
115 Volts, Single Phase ...
230 Volts, Single Phase........
(230 Volts, Single Phase).....
(115 VOIS, SINGIE PRASE) ... ..eiiiiiiieiiiee ittt e et e e s bt e s an e s e e st e e anne e e nnnees
230 Volts, Three Phase
460 Volts, Three Phase
(460 VOIS, TRIEE PRASE) .....veeeiiiii ettt e e e e et e e bt s e et e e nne e e nnnes
(230 VOIS, TRIEE PRASE) .....eeeiiieeiieiiie ettt ettt ettt e e e ekttt e e e e et b et e e e e e e nte e e e e e e saseeaeeeanneaneaaean



Table of Figures

Figure 1:
Figure 2:
Figure 3:
Figure 4:
Figure 5:
Figure 6:
Figure 7:
Figure 8:
Figure 9:

Figure 10:
Figure 11:
Figure 12:
Figure 13:
Figure 14:
Figure 15:
Figure 16:

How the VSF-14 Band SAW OPEIALES ....ccccuiuiiiiiieiiitieiee ettt e e s ettt e et e e e e e snt e e e e e s sebe e e e e snneneeeas
SpeCIficationS .......cccvevee i

Component Descriptions and Locations
Recommended Main Power Supply Wire Sizes

Belt Speed/Position Relationship .........ccccccveviieeiiiiennne
Blade Tracking AGJUSTMENT .......oouiiiiiiiie ettt e s e
Guide Bearing AGJUSTMENT .........ooiiiiiiiie ettt e st e e e st e st e s e enneeennne e e e
Chip Brush and Chip Scraper Locations
Exploded View of the VSF-14 SawW Frame .........cccoiiiiiiiiie ettt e e sirre e e sivae e e

Exploded VIeW Of the VSF-14 BASE ......cccciuiiiiiiiiiiiie ettt
Exploded View of the VSF-14 Gear Box Assembly...........cccccceeen.

Exploded View of the VSF-14 Bearing Shaft Assembly ..................

Exploded View of the VSF-14 Smooth Wheel Assembly
Exploded View of the VSF-14 Idler Wheel Assembly
Electrical Schematic for Single Phase Motor ...............
Electrical Schematic for Three Phase MOTOF ...........ccciiiiiiiieiii e



©®

10.

11.

12.
13.

14.

15.

16.
17.

18.
19.
20.
21.

22.

Warnings

Read and understand the entire owner's manual before attempting assembly or
operation.

Read and understand warnings posted on the machine and in this manual. Failure to
comply with all of these warnings may cause serious injury.

Replace warning labels if they become obscured or removed.

This band saw is designed and intended for use by properly trained and experienced
personnel only. If you are not familiar with the proper and safe operation of a band saw,
do not use until proper training and knowledge have been obtained.

Do not use this band saw for other than its intended use. If used for other purposes,
Walter Meier (Manufacturing) Inc., disclaims any real or implied warranty and holds itself
harmless from any injury that may result from that use.

Always wear approved safety glasses/face shields while using this machine. Everyday
eyeglasses only have impact resistant lenses; they are not safety glasses.

Before operating this machine, remove tie, rings, watches, and other jewelry, and roll
sleeves up past the elbows. Remove all loose clothing and confine long hair. Non-slip
footwear is recommended. Do not wear gloves when operating the saw.

Wear ear protectors (plugs or muffs) during extended periods of operation.

Some dust created by power sanding, sawing, grinding, drilling and other construction
activities contain chemicals known to cause cancer, birth defects or other reproductive
harm. Some examples of these chemicals are:

e Lead from lead based paint.

e Crystalline silica from bricks, cement and other masonry products.

e Arsenic and chromium from chemically treated lumber.

Your risk of exposure varies, depending on how often you do this type of work. To reduce
your exposure to these chemicals: work in a well-ventilated area and work with approved
safety equipment, such as face or dust masks that are specifically designed to filter out
microscopic particles.

Do not operate this band saw while tired or under the influence of drugs, alcohol or any
medication.

Make certain the switch is in the OFF position before connecting the machine to the
power supply.

Make certain the machine is properly grounded.

Make all machine adjustments or maintenance with the machine unplugged from the
power source.

Remove adjusting keys and wrenches. Form a habit of checking to see that keys and
adjusting wrenches are removed from the machine before turning it on.

Keep machine guards in place at all times when the machine is in use. If removed for
maintenance purposes, use extreme caution and replace the guards immediately.

Make sure the band saw is firmly secured to the floor before use.

Check damaged parts. Before further use of the machine, a guard or other part that is
damaged should be carefully checked to determine that it will operate properly and
perform its intended function — check for alignment of moving parts, binding of moving
parts, breakage of parts, mounting, and any other conditions that may affect its operation.
A guard or other part that is damaged should be properly repaired or replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.
Keep the floor around the machine clean and free of scrap material, oil and grease.

Keep visitors a safe distance from the work area. Keep children away.

Make your workshop kid proof with padlocks, master switches or by removing starter
keys.

Give your work undivided attention. Looking around, carrying on a conversation and
“horse-play” are careless acts that can result in serious injury.



23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.
36.

37.

38.
39.

40.
41.

Warnings (cont.)

Maintain a balanced stance at all times so that you do not fall or lean against the saw
blade or other moving parts.

Use the right tool. Don't force a tool or attachment to do a job for which it was not
designed. The right tool will do the job better and safer at the rate for which it was
designed.

Use recommended accessories; improper accessories may be hazardous.

Maintain tools with care. Keep tools sharp and clean for the best and safest performance.
Follow instructions for lubricating and changing accessories.

Make sure the work piece is securely attached or clamped to the table. Never use your
hand to hold the work piece.

Never brush away chips while the machine is running. Use the correct speed and feed for
the tool. Be sure that the tool is the correct one for your operation.

Never stand on a machine. Serious injury could occur if the machine tipped or if the saw
blade is unintentionally contacted.

Never leave the machine running unattended. Turn the power off and don'’t leave the
machine until it comes to a complete stop.

Warnings for Sawing Systems

Always wear leather gloves when handling saw blades. The operator should not wear
gloves when operating the machine.

All doors should be closed, all panels replaced and other safety guards should be in
place prior to the machine being started or operated.

Be sure the blade is not in contact with the work piece when the motor is started. The
motor should be started and you should allow the saw to come up to full speed before
bringing the saw blade into contact with the work piece.

Do not allow the saw blade to rest against the work piece when the saw is not running.
Keep your hands away from the blade area.

The saw must be stopped and the electrical supply must be cut off before any blade
replacement or adjustment of blade support mechanism is done, or before any attempt is
made to change the drive belts or before any periodic service or maintenance is
performed on the saw.

Remove loose items and unnecessary work pieces from the area before starting the
machine.

Bring the adjustable saw guides and guards as close as possible to the work piece.

The work piece, or part being sawed, must be securely clamped before the saw blade
enters the work piece.

Remove cut off pieces carefully, keeping hands away from the saw blade.

The saw must be stopped and the electrical supply cut off or machine unplugged before
reaching into the cutting area.

AWARNING AWARNING AWARNING

Q

- - SAVE THESE INSTRUCTIONS - -



How The VSF-14 Band Saw Operates

THE SAW
FEEDS INTO
THE WORK BY
GRAVITY
THE WORK IS
STATIONARY SAW
FRAME
________ g N —~
S S R D,
I,_J

SAW FRAME
CONTROL
HANDLE

THE INCLINED TRACK PRODUCES
GRAVITY FEED

Figure 1: Howthe VSF-14 Band Saw Operates




Introduction

This manual is provided by Walter Meier (Manufacturing) Inc., covering the safe operations and
maintenance procedures for Models VSF-14-1 and VSF-14-3. This manual contains instructions on
installation, safety precautions, general operating procedures, maintenance instructions and parts
breakdown. This machine has been designed and constructed to provide years of trouble free
operation if used in accordance to instructions set forth in this manual. If there are any questions or
comments, please contact either your local supplier or Walter Meier. Walter Meier can also be

reached at our web site: www.waltermeier.com.

Specifications

Model VSF-14-1 VSF-14-3
Blade Speeds (SFPM) 70, 140, 280, 580 70, 140, 280, 580
Height Capacity (max./in.) 14-1/2 14-1/2
Throat Capacity (max./in.) 8-1/2 8-1/2
Table Size (in.) 18-1/2 x 30-1/2 18-1/2 x 30-1/2
Table Height (in.) 30 30

Blade Wheel Diameter (in.) 14 14

Blade Length (approx./in.) 120 120

Blade Width (in.)

1/8 min. — 1 max.

1/8 min. — 1 max.

Floor Space Required (in.)

40L x 30-1/2W x 63H

40L x 30-1/2W x 63H

Motor

1HP, 1Ph, 60Hz
115/230V (prewired 115V)

1HP, 3Ph, 60Hz
230/460V (prewired 230V)

Net Weight (Ibs.)

551

551

Standard Features

Hydraulic feed control

Standard Equipment
Four foot pads
Work light

Chip tray

Miter gauge
Extension roller
5/8" Bi-metal blade

Figure 2: Specifications

Welded frame and base of heavy gauge steel
Swivel vise with scale for miter cuts

Heavy duty precision ground cast iron table
Four blade speeds (70, 140, 280, 580)

Counterweight for feed control
Upper guide bar adjustment
Guide rollers accept blade sizes: 1/8”, 1/4”, 3/8”, 1/2", 5/8", 3/4” and 1”

Blade speed and pitch selector
Conveniently located control panel




Description

Control Plane Stop Clamp

Figure 3: Component Descriptions and Locations

1. CONTROL PANEL — The operating controls for the band saw are located on the base at the
front of the machine.
1.1. ON/OFF SWITCH — Turns the machine on or off.
1.2. SAW FRAME RELEASE KNOB - Turning this knob counterclockwise unlocks the

release lever (Item 2).

1.3. FEED RATE ADJUST KNOB - Used to adjust the hydraulic feed control rate.

2. SAW FRAME RELEASE LEVER — Pull up on this lever to release the saw frame after
unlocking it (Ref Item 1.2) and push down to return the saw frame to its rearmost position.

3. BLADE TENSION HANDLE — Used to set the correct blade tension. Also used to remove and
install the saw blade.



10.

UPPER BLADE WHEEL BLADE TRACKING ADJUSTMENT (See Blade Tracking
Adjustments) — If your saw should get out of adjustment and the blade runs off the wheel or
runs back against the lip, loosen the two bottom bolts on the upper wheel slide. Turn the set
screw in or out to make the blade run approximately 1/32” away from the lip on the back of
the wheel. Tighten the two upper wheel slide bolts. IMPORTANT: If the blade is allowed to
run against the lip on the wheel it will wear the lip off.
GUIDE BAR LOCK — Used to lock the roll guides in position.
BLADE GUIDE — Should be adjusted so it clears your work by approximately 1/2". This will
insure maximum blade rigidity.
STOP CLAMP — Has two uses:

1) It can be set for the depth of cut;

2) If placed behind the frame, it will lock the frame in a

forward position for contour work.
7.1. Stop Clamp Scale — Shows the maximum depth of cut based on the size of blade you are
using.
7.2. Stop Clamp — Used with the Stop Clamp Scale (Figure 3 Item 7.1) to select the size of
the blade.

7.3. Lock Knob —To Lock the Stop Clamp.
C-CLAMP VISE - Used to hold stock in place during cutting. Graduations are provided to set
angle cuts.
COUNTERBALANCE WEIGHT — Used to maintain the blade pressure you desire.
HYDRAULIC CYLINDER — This should be adjusted to allow the frame to travel rapidly but not
free fall. This is a safety device and therefore should be kept properly adjusted.

Installation

General
e Do not install the machine in a damp, humid, dirty or badly illuminated environment.

Machine Setup

The band saw has been pre-adjusted at the factory and several test pieces have

been cut to verify cutting accuracy. Setup of the machine is limited to uncrating the

machine, securing it to the shop floor and connecting it to the electrical power source.

1. Remove the saw from the shipping skid; discard any hold-down devices.

2. Place the saw on the shop floor. This machine must be installed on a firm, level
surface. Make sure it is mounted securely to the floor using mounting anchors
secured through the holes in the base. In addition, adjust the level of the
worktable by adjusting the four feet pads.

3. If the saw will be used to cut long pieces of stock, allow plenty of room for the
length of the stock.

Electrical Connections

IMPORTANT following all local and state codes. AWARNlNG

A qualified electrician should make the electrical connections

The machine uses high voltage electrical power that poses a

AWARNING significant risk of serious injury or death if proper precautions

10

are not observed. Make sure the machine is properly
grounded.

Connect the machine to the electrical power branch circuit. Observe the following
guidelines when connecting the saw to the power source.

1. Make sure the saw is disconnected from the electrical power branch circuit (trip
the required circuit breakers or remove the required fuses).



2. Place a warning placard or tag on the service panel to prevent accidental
electrical shock.

3. When installing the motor power cord into a receptacle, make sure the plug is
compatible with the receptacle.

4. When using hard-wired connections, connect the wires as shown in the wiring
diagram.

5. Install the fuses or reset the breakers.

6. Check the operation of the saw.

For circuits that are a long distance from the electrical service box, the wire
size must be increased in order to deliver ample voltage to the motor. To

ACAUTION | minimize power losses and to prevent motor overheating and burnout, the use

of wire sizes for branch circuits or electrical extension cords according to the
following table is recommended.

AWG (American Wire Gauge) Number
Conductor Length ™355kt Lines | 240 Vo Lines
0 — 50 Feet No. 14 No. 14
50 — 100 Feet No. 12 No. 14
Over 100 Feet No. 8 No. 12

Figure 4: Recommended Main Power Supply Wire Sizes

Cleaning

All unpainted surfaces of the machine are treated with a rust preventative. Clean all
rust protected surfaces with a mild solvent. Do not use paint thinner, lacquer thinner,
gasoline or mineral spirits; these will damage painted surfaces.

Operation
General

Always wear approved safety glasses when using this machine. Before operating the
machine, remove tie, rings, watches and other jewelry, and roll sleeves up past the
elbows. Remove all loose clothing and confine long hair. Non-slip footwear is
recommended. Do not wear gloves when operating the saw.

Never use the machine if it is missing any guards or other safety devices.

Maintain a balanced stance at all times so that you do not fall or lean against the saw
blade or other moving parts.

Never leave the machine running. Always make sure it has come to a complete stop
before leaving the machine.

Controls

ON / OFF Switch (Figure 3 Item 1.1). Located on the right side of the control panel.
Press this switch to start or stop the machine.

Feed Control Knob (Figure 3 Item 1.3). Located on the left side of the control panel.
The knob is the hydraulic cylinder feed control valve. It is used to set the amount of
force that is applied to the saw blade. The feed rate is proportional to the opening of
the valve. Increasing the valve opening (counterclockwise) increases the feed rate;
decreasing the valve opening (clockwise) reduces the feed rate.

Blade Speeds (Figure 5). The band saw has four blade speeds. The different speeds
are obtained by changing the position of the motor drive V-belt on step pulleys.
Change blade speeds as follows. Caution: Change speeds only when the machine is
not running.

11



Changing blade speeds:

1. Disconnect the electrical power from the band saw branch circuit to prevent
accidental motor start-up.

2. Place the saw frame in the rearmost position by pushing down on the saw
frame release lever (Figure 3 Item 2) and lock it by turning the saw frame
release knob (Figure 3 Item 1.2) clockwise.

3. Remove the panel on the base to expose the V-belt and pulleys.

4. Lift the motor to loosen the belt.

5. Select the speed using the placard on the saw head. Put the V-belt in the
pulley grooves of the pulley for the desired speed (Refer to Figure 5 for belt
locations and the speeds available).

6. Lower the motor to tighten the V-belt.

Vertical Band Saw Speed Selection Chart
Speed FPM| Material To Be Cut

70 MOTOR | 70 | Sivel Phoshor Bronce, Herd Besnze,
S Hard Cast Iron, Malleable Iron _
140 Mild Steel, Soft Cast Iron,
I 140 | Medium Hard Brass, Medium Hard
280 Bronza
s 280 | EASTm

Plastics, Soft and Medium Soft

Blade Speed FPM 580 Aluminum, Wood, Other Liht

Figure 5: Belt Speed/Position Relationship

Blade Selection

The band saw is delivered with a saw blade that is adequate for a variety of jobs on a
variety of common materials. Refer to Figure 5 for the speeds recommended for various
materials. These speeds, while appropriate for many common cutting needs, do not
encompass the wide variety of special blade configurations (tooth pitch and set) and
special alloys for cutting unusual or exotic materials.

A coarse blade could be used for a solid steel bar, but a finer tooth blade would be used
on a thin-wall steel tube. In general, the blade choice is determined by the thickness of
the material; the thinner the materials; the finer the tooth pitch.

A minimum of three teeth should be on the work piece at all times for proper cutting. The
blade and work piece can be damaged if the teeth are so far apart that they straddle the
work piece.

For very high production cutting of special materials, or to hard-to-cut materials such as
stainless steel, tool steel or titanium, you can ask your industrial distributor for more
specific blade recommendations. The supplier that provides the work piece material
should be able to provide you with very specific instructions regarding the best blade (and
coolant or cutting fluid, if needed) for the material or shape supplied.

Blade Removal and Installation

Use leather gloves when changing the saw blade to protect your hands from

AWARNING| cuts and scratches. Use protective eye wear that meets ANSI

SPECIFICATION Z87.1.

AWARNING| Disconnect the band saw from its electrical power source.

12



ahrwn

o

7.
8.
9.

10.
11.
12.
13.

14.

15.

To remove the blade, place the saw frame in the rearmost position by pushing down
on the saw frame release lever (Figure 3 Item 2) and lock it by turning the saw frame
release knob (Figure 3 Item 1.2) clockwise.

Remove the panel on the base to expose the lower blade wheel.

Open the panel on the saw head to expose the upper blade wheel.

Remove the blade safety guard.

Turn the blade tension handle (Figure 3 Item 3) counterclockwise until the blade
hangs loose.

Use leather gloves to prevent cuts and scratches. Pull the blade off the drive wheels
and out of the blade guides. Store the removed blade carefully before proceeding.

To install the blade, slide the new blade into the blade guides.

Place the blade over the bottom wheel.

Place the blade over the top wheel. The teeth must point down toward the table.
Push the blade so it is seated against the shoulders of the wheels.

Turn the blade tension handle clockwise enough to hold the blade firmly in place.
Reconnect the saw to its electrical power source.

Turn the machine on to allow the blade to position itself. Check and adjust the
tracking of the blade. Refer to Blade Tracking Adjustments in this manual.

Turn the blade tension handle clockwise to finish tightening the blade. Do not over-
tighten the blade; tighten it just enough so it does not slip while cutting.

Install the wheel guards and blade covers.

IMPORTANT| The most common causes of your band saw not cutting straight are:

1. Blade tension is set to low.

2. The blade is either dull or worn on one side.

3. The blade is upside down. The teeth must point down toward the
table.

Blade Break-In Procedures
New blades are very sharp and, therefore, have a tooth geometry that is easily damaged
if a careful break-in procedure is not followed. Consult the blade manufacturer’s literature
for break-in of specific blades on specific materials. However, the following procedure will
be adequate for break-in of JET-supplied blades on lower alloy ferrous materials.

1.

2.
3.

Clamp a section of round stock in the vise. The stock should be two inches or larger
in diameter.

Operate the saw at low speed. Start the cut with a very light feed rate.

When the saw has completed about 1/3 of the cut, increase the feed rate slightly and
allow the saw to complete the cut.

Keep the feed rate at the same setting and begin a second cut on the same or similar
work piece.

When the saw has completed about 1/3 of the cut, increase the feed rate while
watching the chip formation until cutting is at its most efficient rate (refer to Evaluating
Cutting Efficiency in this manual). Allow the saw to complete the cut.

The blade is now considered ready for use.

Controlling the Cut

Hydraulic Feed Control
The weight of the saw frame provides the force needed to cut through the work piece.
The saw has a hydraulic cylinder that controls the feed rate.

The hydraulic feed control circuit consists of a single-acting hydraulic cylinder and a flow-
control valve. The feed control cylinder resists motion in the forward direction to control
the feed rate. The control cylinder offers no resistance when the saw frame is moved
backward. A knob on the control panel controls the rate at which the saw frame moves

13



forward. The control knob (needle valve) controls the rate at which the hydraulic fluid is
released from the hydraulic cylinder. When the needle valve is closed, the cylinder is
locked. With the needle valve slightly open, the cylinder permits slow, or light, force.
Opening the needle valve further increases the feed rate and applies more force to the
saw blade and the work piece.

The needle valve is adjusted until the saw is operating efficiently. The efficiency of
operation is usually evaluated by observing chip formation. (Refer to Evaluating Cutting
Efficiency for more information on cutting efficiency.

Evaluating Cutting Efficiency

Is the blade cutting efficiently? The best way to determine this is to observe the chips
formed by the cutting blade.

If the chip formation is powdery, then the feed is much to light, or the blade is dull.

If the chips formed are curled, but colored — blue or straw colored from heat generated
during the cut — then the feed rate is to high.

If the chips are slightly curled and are not colored by heat — the blade is sufficiently sharp
and is cutting at its most efficient rate.

Setting the Vise for Angle Cuts

The vise can be adjusted through a 45° arc. Adjust as follows:

1. Loosen the hex head bolt and remove the taper pin on the vise.

2. Rotate the vise to the desired angle. For accurate cuts, use a variable protractor
to set the position of the jaw; align one side of the protractor with one side of the
blade.

3. Re-install the taper pin and tighten the hex head bolt on the vise.

Setting the Vise for Square Cuts

The procedure for setting the vise for square cuts is identical to setting for angle cuts (see
Setting the Vise for Angle Cuts) except that a machinist’'s square is used to position the
vise.

Work Setup

1. Move the saw frame to its rearmost position by pushing down on the saw frame
release lever (Figure 3 Item 2) and lock it in place by turning the saw frame release
knob (Figure 3 Item 1.2) clockwise.

Turn the c-clamp handle counterclockwise enough to fit the stock.

Place the work piece on the worktable. For long work pieces, provide support at the
other end. If necessary, provide additional downward clamping to hold the work piece
securely on the worktable.

4. Clamp the work piece in the vise by rotating the c-clamp handle clockwise.

wn

ACAUTION | Do not allow the blade to rest against the work piece when the saw is not

cutting.

Setting the Blade Guide Bracket

14

The band saw has an adjustable blade guide bracket. The blade guide bracket allows
you to set the blade guide for varying heights of work pieces.

To make accurate cuts and prolong blade life, the blade guide bracket should be set one
inch above the piece to be cut. Adjust the bar position as follows:



el

Place the work piece in the vise and clamp tightly.

Loosen the locking knob on the back of the guide bracket (Figure 3 Item 5).
Slide the guide bracket to the desired position.

Tighten the locking knob to secure the guide bracket.

Starting the Saw

AWARNING Never operate the saw without the blade covers in place.

ACAUTION | Make sure the blade is not in contact with the work piece when the motor is

started. Do not force the saw through the work piece.

Make sure that the saw frame is in the rearmost position and turn the saw frame
release knob (Figure 3 Item 1.2) to the OFF (clockwise) position.

Clamp the work piece in the vise. (Refer to Figure 6 for examples of how different
shaped work pieces are clamped in the vise).

Be sure that the blade is not in contact with the work piece when the motor is started.
Start the motor and allow the saw to come up to speed.

Turn the feed rate knob clockwise all the way. This closes the hydraulic valve and
stops the feed rate.

Turn the saw frame release knob counterclockwise to the ON position.

Pull up on the saw frame release lever (Figure 3 Item 2) to release the saw frame.
Slowly let the saw feed into the work piece by turning the feed rate control knob
(Figure 3 Item 1.3) counterclockwise until the proper feed rate is reached (See
Evaluating Cutting Efficiency).

Do not force the cut. Let the weight of the saw provide the cutting force.

. At the end of the cut, push down on the saw frame release lever to move the saw

frame back to the rearmost position and turn the saw frame release knob clockwise
to lock it.

15



Service and Maintenance
Adjustments

The efficient operation of the band saw is dependent upon the condition of the saw blade.
If the performance of the saw begins to deteriorate, the first item that you should check is

the blade.

If a new blade does not restore the machine’s cutting accuracy and quality, refer to the
troubleshooting guide (or the blade manufacturer’s guide) for conditions to consider and
adjustments that can be made to increase the life of the blade.

To change the blade, refer to the blade changing procedures in the Blade Selection

section of this manual.

Blade Tracking Adjustments
Blade tracking has been tested at the
factory. Adjustment is rarely required
when the blade is used properly and if
the blade is correctly welded. (Refer to
Figure 7 for location of blade tracking
adjustment setscrew).

1. Place the saw frame in its
rearmost position by pushing
down on the saw frame release
lever (Figure 3 Item 2) and lock
it in place by turning the saw
frame release knob (Figure 3
Item 1.2) clockwise.

2. Make sure the blade is properly
tensioned.

NOTE: Keep proper tension on
the blade at all times using the
blade tension adjustment.

3. Loosen the two bottom bolts
(Figure 6, Item B) on the wheel
slide.

While performing the following
steps, keep the blade from

ACAUTION

rubbing excessively on the

shoulder of the wheel
Excessive rubbing will
damage the wheel and/or the
blade.

4. Start the saw. Turn the setscrew
to tilt the idler wheel until the
blade is touching the shoulder
of the idler wheel.

5. Turn the setscrew (Figure 6,
Iltem A) so the blade starts to
move away from the shoulder of
the wheel; then immediately
turn the setscrew in the other
direction so the blade stops;
then moves slowly towards the
shoulder.

16

? Motor "ON"
Upper Wheel
Iy Rotating
Put Strip

Between
Wheel
and Blade

Figure 6: Blade Tracking Adjustment




AWARNING

Keep your fingers clear of the blade and wheel to avoid injury.

6.

8.

9.
10.

Turn the setscrew to stop the motion of the blade on the wheel as it gets closer to
the wheel shoulder. Put a six-inch length of paper between the blade and the
wheel. The paper should not be cut as it passes between the wheel shoulder and
the blade.

Turn the setscrew a small amount. Repeat the insertion of the paper between the
wheel shoulder and the blade until the paper is cut in two pieces.

NOTE: You may have to repeat the check with the paper several times before
the blade and the shoulder cut the paper into two pieces. Do not hurry the
adjustment. Patience and accuracy here will pay off with better, more accurate,
quieter cutting and much longer machine and blade life.

When the paper is cut, turn the setscrew slightly in the counterclockwise direction.
This assures that the blade is not touching the shoulder of the wheel.

Shut off the saw.

Tighten the two bottom bolts on the upper wheel slide (Figure 6, ltem B).

Blade Guide Bearing Adjustment
Proper adjustment of the blade guide bearings is critical to efficient operation of the band
saw. The blade guide bearings are adjusted at the factory. They should rarely require
adjustment. When adjustment is required, readjust immediately. Failure to maintain
proper blade adjustment may cause serious blade damage or inaccurate cuts.

It is always better to try a new blade when cutting performance is poor. If performance
remains poor after changing the blade, make the necessary adjustments.

If a new blade does not correct the problem, check the blade guides for proper spacing.
For most efficient operation and maximum accuracy, provide 0.001” clearance between
the blade and the guide bearings. The bearings will still turn freely with this clearance. If
the clearance is incorrect, the blade may track off the drive wheel.

AWARNING

Disconnect the band saw from its electrical power source.

Check the blade to make sure the welded section is the same thickness as the

ACAUTION

rest of the blade. If the blade is thicker at the weld, the guide bearings may be

damaged.

If required, adjust the guide bearings as follows:

1.
2.
3.

The upper and lower blade guides are adjusted the same way.
Loosen the blade guide setscrews with an Allen wrench.

Position the bearing by turning
the eccentric shafts. Set the
clearance to approximately
0.001". (See Figure 7).

Tighten the blade guide
setscrews with the Allen
wrench.

Use the same procedure to
adjust the other blade guide
bearing.

When the adjustment is correct,
the guide bearings should
rotate freely with slight pressure
of the finger (blade stopped).

Eccentric
Shaft

Figure 7: Guide Bearing Adjustment

17



Cleaning
1. Clean off any oil and grease on the machine surfaces.
2. After cleaning, coat the machined surfaces of the band saw with medium
consistency machine oil. Reapply the oil coating at least every six months.
3. Clean up accumulated saw cuttings after use. Make sure the lead screw and the
rapid nut are kept free from saw cuttings and other material that would cause
damage.

Lubrication
Lubricate the following components at the recommended intervals using the lubricants
specified:

1. Ball bearings: the bearings are lubricated and sealed — periodic lubrication is not
required.

2. Blade guide bearing: the bearings are lubricated and sealed — periodic lubrication
is not required.

3. Upper wheel bushing: six to eight drops of oil each week.

4. Pivot points, shafts and bearing areas: six to eight drops of oil each week.

Changing the Drive Motor V-Belt

AWARNING Disconnect the band saw from its electrical power source.

1. Move the saw frame to its rearmost position and by pushing down on the saw
frame release lever (Figure 3 Item 2) and lock it in place by turning the saw frame
release knob (Figure 3 Item 1.2) clockwise.

Remove the panel on the base to expose the belt and pulleys.

Pivot the motor upwards to loosen the belt.

Remove the worn belt.

Put the replacement belt in the pulley position for the speed you require. (Refer
to Figure 5 for belt locations and the speeds available).

Tighten the belt by pivoting the motor downward.

Replace the panel and unlock the saw frame.

arwn

No

Chip Brush and Chip Scraper Replacement

The purpose of
the chip brush and
chip scraper is to
remove chips from
the saw teeth, the
saw blade and the
lower blade wheel
SO an excessive
amount of chips
doesn’t get into ’ i Lower Blade Wheel
the wheel guard — '
section of the saw.
With extended
use, this brush
and/or scraper will
become worn and
will require replacement.

CI?ip Scraper'

Figure 8: Chip Brush and Chip Scraper Locations

18



AWARNlNG Disconnect the band saw from its electrical power source.

1. Remove the two screws and washers holding the brush or scraper on.

2. Remove the worn brush or scraper.

3. Install the replacement brush or scraper.

4. |Install the two screws and washers.

5. Adjust the brackets, if necessary, so that the brush makes slight contact with the
lower blade wheel and the scraper is as close as possible to the saw blade
without touching it.

Blade Guide Bearing Replacement

AWARNING Disconnect the band saw from its electrical power source.

Remove the saw blade. (Refer to Blade Removal and Installation).
Remove the bearing locking screw

Remove the damaged bearing and bushing.

Separate the damaged bearing from the bushing.

Install the replacement bearing on the bushing.

Install the bearing locking screw.

Install the saw blade. (Refer to Blade Removal and Installation).

Adjust the bearing clearance. (Refer to Blade Guide Bearing Adjustment).

ONoOR~WNE

Drive Motor Replacement

AWARNING Disconnect the band saw from its electrical power source.

1. Remove the drive motor V-belt. (Refer to Changing the Drive Motor V-Belt).

2. Loosen the setscrew that holds the motor pulley to the shaft and remove the
pulley.

3. Open the motor junction box and disconnect the power cord wires from their
terminals.

4. Remove the nuts, washers and bolts that secure the motor to the mounting plate.

5. Installation of the motor is the reverse of the above steps. (Refer to Changing the
Drive Motor V-Belt and the electrical schematics at the end of this manual).

Adjusting or Replacing the Counterbalance

The counterbalance is located on the base of the saw. It is used to adjust the amount of
force the saw puts on the work piece when the hydraulic control cylinder is open.

AWARNING Disconnect the band saw from its electrical power source.

1. Lock the saw frame in its rearmost position by pushing down on the saw frame
release lever (Figure 3 Item 2) and lock it in place by turning the saw frame
release knob (Figure 3 Item 1.2) clockwise.

2. Turn the handle on the counterweight counterclockwise to loosen it (Figure 3
Item 9).

3. Slide the counterweight along the bar to the proper location.

4. Turnthe handle on the counterweight clockwise to tighten it (Figure 3 Item 9).

19



Replacing the Drive Wheel (Lower Wheel)

AWARNING

Disconnect the band saw from its electrical power source.

1
2.
3.
4

No o

Remove the saw blade. (Refer to Blade Removal and Installation).

Loosen the setscrew in the wheel hub.

Pull the wheel from the speed reducer shaft.

Examine the drive edge and shoulder of the wheel for damage. Replace the
wheel if it's damaged.

Install the wheel.

Tighten the setscrew in the wheel hub.

Install the saw blade. (Refer to Blade Removal and Installation).

Replacing the Idler Wheel or Bearings (Upper Wheel)

AWARNING

Disconnect the band saw from its electrical power source.

20

1
2.
3.
4

Noo

Remove the saw blade. (Refer to Blade Removal and Installation).

Remove the retaining ring and shim from the shaft.

Remove the wheel and the bronze bearing.

Examine the drive edge and shoulder of the wheel for damage. Replace the
wheel if it's damaged.

Install the bearing and the wheel.

Install the retaining ring and shim on the shaft.

Install the saw blade. (Refer to Blade Removal and Installation).



Troubleshooting

Problem Probable Cause Suggested Remedy
Excessive Blade 1. Material is loose in the 1. Clamp work securely.
Breakage vise.

2. Incorrect speed or feed. 2. Check the Machinist's
Handbook for the
speed/feed appropriate for
the material being cut.

3. Blade pitch is too coarse 3. Check the Machinist's

for the material. Handbook for the
recommended blade type.

4. Incorrect blade tension. 4. Adjust the blade tension
just to the point where the
blade does not slip on the
wheel. (Refer to Figure 3
Item 3).

5. Saw blade is in contact 5. Start the motor before

with the work piece before placing the saw blade
the saw is started. against the work piece.

6. Blade rubs on the wheel 6. Adjust the blade tracking.

flange. (See Blade Tracking
Adjustment).

7. Misaligned blade guides. 7. Adjust the blade guides.
(See Blade Guide Bearing
Adjustment).

8. Cracking at the weld. 8. Use alonger annealing
cycle.

Premature Blade 1. Blade pitchis too coarse. 1. Use a finer tooth blade.
Dulling 2. Blade speed is too high. 2. Use a lower blade speed.
(See Figure 5).

3. Inadequate feed pressure. 3. Decrease the feed
pressure. (See Figure 3
Item 1.3).

4. Hard spots in the work 4. Increase the feed pressure

piece. (hard spots). (See Figure 3
Item 1.3).

5. Scale on/in the work piece. 5. Reduce the blade speed
and increase the feed
pressure (scale). (See
Figure 3 Item 1.3 and
Figure 5).

6. Work hardening of material 6. Increase the feed pressure.

(especially stainless steel). (See Figure 3 Item 1.3).

7. Insufficient blade tension. 7. Increase the tension to the
proper level. (See Figure 3
Item 3).

8. Operating the saw without 8. Do not run the blade infon

pressure on the work the material at idle.
piece.
Blade Is Twisting 1. Blade is binding in the cut. 1. Decrease the feed
pressure. (See Figure 3
Iltem 1.3).

2. Blade tension is too high. 2. Decrease the tension on
the blade. (See Figure 3
Iltem 3).

Unusual Wear On 1. Blade guides are worn. 1. Replace the blade guides.

Side/Back Of Blade

(See Setting the Blade

21




Troubleshooting
Problem

Probable Cause

Suggested Remedy
Guide Bracket).

2. Blade guide bearings are 2. Adjust the blade guide
not adjusted. bearings. (See Blade
Guide Bearing
Adjustment).
3. Blade guide bearing 3. Tighten the blade guide-
bracket is loose. bearing bracket. (See
Blade Guide Bearing
Adjustment).
Bad Cuts (Crooked) 1. Work piece is not square 1. Adjust the vise so that it is
with the blade. square with the blade.
(Always clamp the work
piece tightly in the vise).
2. Feed pressure is too high. 2. Lower the feed pressure.
(See Figure 3 Item 1.3).
3. Guide bearings are not 3. Adjust the guide bearing
adjusted properly. clearance to 0.001” (0.002”
maximum). (See Blade
Guide Bearing
Adjustment).
4. Inadequate blade tension. 4. Gradually increase the
blade tension. (See Figure
3 Item 3).
5. Span between the two 5. Move the blade guide
blade guides is too wide. bracket closer to the work
piece. (See Setting the
Blade Guide Bracket).
6. Dull blade. 6. Replace the blade. (See
Blade Removal and
Installation).
7. Incorrect blade speed. 7. Check the blade speed.
(See Figure 5).
8. Blade guide assembly is 8. Tighten the blade guide
loose. assembly. (See Setting the
Blade Guide Bracket).
9. Blade guide bearing 9. Tighten the blade guide
assembly is loose. bearing assembly. (See
Blade Guide Bearing
Adjustment).
10. Blade track is too far away 10. Adjust the blade tracking.
from the wheel flanges. (See Blade Tracking
Adjustment).
11. Guide bearing is worn. 11. Replace the worn bearing.
(See Blade Guide Bearing
Replacement).
Bad Cuts (Rough) 1. Blade speed is too high for 1. Reduce the blade speed
the feed pressure. (See Figure 5).
2. Blade teeth are too coarse. 2. Replace the blade with a

finer tooth blade.

22




Replacement Parts

This section provides exploded view illustrations that show the replacement parts for the
Models VSF-14-1 and VSF-14-3 Self-Feed Vertical Band Saw. Also provided are parts
listings that provide part numbers and descriptions. The item numbers shown in the
exploded views match the item numbers in the parts listing.

Order replacement parts from:

WALTER MEIER (Manufacturing) Inc.
427 New Sanford Road
LaVergne, Tennessee 37086
Ph.: 800-274-6848
www.waltermeier.com

Identify the replacement part by the part number shown in the parts listing. Be sure to

include the model nhumber and serial number of your machine when ordering replacement
parts to assure that you will receive the correct part.

23



* = See Seperate Exploded View

24 Figure 9: Exploded View of the VSF-14 Saw Frame




ltem Part No. Description Size Qty
1 5519711 Blade Tension Knob 2
2 5519712 Blade Tension Handle 1
3 5519718 Flat Washer 5/8” x40 x T3 2
4 5519713 Spring 1
5 5519714 Screw Rod 1
6 5519715 Bracket 1
7 TS-0680042 | Flat Washer 3/8" x23 xT2 2
8 TS-0209051 | Socket Head Cap Screw 3/8-16 x 1-1/2” 2
9 5519716 Blade Wheel Slide Race 2
10 TS-0720091 | Lock Washer 3/8” 6
11 TS-0209031 | Socket Head Cap Screw 3/8-16 x 3/4” 6
12 5519717 Drive Shaft Holder 1
13 5519718 Flat Washer 5/8" x40 x T3 1
14 TS-0561072 | Hex Nut, Full 5/8-18 1
15 TS-0561072 | Hex Nut, Full 5/8-18 1
16 5519719 Blade Wheel Slide 1
17 TS-0680042 | Flat Washer 3/8” 4
18 TS-0209091 | Socket Head Cap Screw 3/8-16 x 2" 4
19 TS-0060051 | Hex Cap Screw 3/8-16 x 1" 1
20 TS-0813021 | Flat Slotted Machine Screw | 1/4-20 x 3/8” 1
21 TS-0680021 | Flat Washer 1/4” 1
22 5519720 Tension Indicator 1
23 5519721 Rivet 2x8 2
24 5519722 Tension Label 1
25 5519723 Upper Blade Guide Handle 3/8" x1” 1
26 5519724 Spring Pin 6 x50 2
27 5519725 Upper Blade Guide Bracket 1
28 TS-0209091 | Socket Head Cap Screw 3/8-16 x 2" 2
29 TS-0680042 | Flat Washer 3/8” 2
30 TS-0207011 | Socket Head Cap Screw 1/4-20 x 3/8” 1
31 5519726 Upper Blade Guide Slide 1
32 TS-0050021 | Hex Cap Screw 1/4-20 x 5/8” 1
33 5519727 Spring Pin 6 x 25 1
34 5519728 Blade Guide Shaft 1
35 TS-0208011 | Socket Head Cap Screw 5/16-18 x 3/8” 1
36 5519729 Upper Shaft 1
37 TS-0208021 | Socket Head Cap Screw 5/16-18 x 1/2” 2
38 5519730 Blade Guide Mtg. Bracket 2
39* 5519731 Bearing Shaft Assembly 4
40 5519733 Blade Guide Knob 1/4” x 5/8" 1
41 5519734 Saw Blade Safety Cover 1
42 5519735 Special Washer 3
43 5519736 Eccentric Shaft 1
44* 5519737 Smooth Wheel Assembly 1
45 TS-0680061 | Flat Washer 1/2” 1
46 TS-0070031 | Hex Cap Screw 1/2-13 x 1-1/2” 1
47 TS-0090061 | Hex Cap Screw 3/8-16 x 1-1/4” 2
48 TS-0570032 | Hex Nut, Full 3/8-24 2
49 5519740 Saw Frame 1
50 5519741 Gearbox Pulley 1
51 5519742 Key 5 x5 x40 1
52* 5519743 Gear Box Assembly 1
53 5519766 V-Belt 3V-320 1

25



26

ltem Part No. Description Size Qty.

54 5519767 Drive Motor Pulley 1
55 TS-148201 Hex Cap Screw M6 x 10 2
56 5519768 Motor 1HP, 1 Phase 1

5521706 Motor 1HP, 3 Phase 1
57 5519769 Key 5 x5 x40L 1
58 TS-0570032 | Hex Nut, Full 3/8-24 2
59 TS-0720091 | Lock Washer 3/8” 2
60 5519770 Motor Mounting Bracket 1
61 TS-0060051 | Hex Cap Screw 3/8-16 x 1” 2
62 TS-0570032 | Hex Nut, Full 3/8-24 2
63 TS-0680042 | Flat Washer 3/8” 4
64 5519771 Motor Mounting Bracket 1
65 TS-0209051 | Socket Head Cap Screw 3/8-16 x 1” 2
66 TS-0720091 | Lock Washer 3/8” 2
67 TS-0060051 | Hex Cap Screw 3/8-16 x 1" 2
68 5519772 Eccentric Bolt 1
69* 5519773 Smooth Wheel Assembly 2
70 5519775 Flat Washer 1/4” 1
71 5519776 Counter Balance Bracket 1
72 TS-0680021 | Flat Washer 1/4" 1
73 TS-0207021 | Socket Head Cap Screw 1/4-20 x 1/2” 1
74 TS-0680041 | Flat Washer 3/8” 2
75 TS-0060071 | Hex Cap Screw 3/8-16 x 1-1/2" 1
76 TS-0070041 | Hex Cap Screw 1/2-13 x 1-3/4” 1
77 TS-0720111 | Lock Washer 1/2” 1
78 5519777 Eccentric Bracket 1
79 5519778 Eccentric Bolt 1
80 TS-0561051 | Hex Nut, Full 1/2-13 2
81 TS-0680061 | Flat Washer 1/2” 2
82 5519779 Brush Mounting Bracket 1
83 5519780 Brush 1
84 TS-0813032 | Slotted Round Head Screw | 1/4-20 x 1/2" 2
85 TS-0680021 | Flat Washer 1/4” 2
86 TS-0813032 | Slotted Round Head Screw | 1/4-20 x 1/2" 2
87 5519781 Shaft Bolt 1
88 TS-0680042 | Flat Washer 3/8” 1
89 5519782 Handle Lever 1
90 TS-0209061 | Socket Head Cap Screw 3/8-16 x 1-1/4" 1
91 TS-0680042 | Flat Washer 3/8” 2
92 5519783 Spring Pin 6 x 20 2
93 TS-0720091 | Lock Washer 3/8” 2
94 TS-0209081 | Socket Head Cap Screw 3/8-16 x 1-3/4” 2
95 TS-0051021 | Hex Cap Screw 5/16-18 x 5/8” 1
96 5519784 Lower Blade Guide Bracket 1
97 5519785 Lower Blade Guide Shaft 1
98 5519786 Chip Scraper 1
99 TS-0680021 | Flat Washer 1/4" 2
100 TS-0813032 | Slotted Round Head Screw | 1/4-20 x 1/2" 2
101 5519787 Drive Wheel 1
102 5519788 Plastic Pad 2
103 5519789 Flat Washer 10.5 x40 x5 1
104 TS-0060051 | Hex Cap Screw 3/8-16 x 1" 1
105 5519790 Saw Blade 5/8T x19x0.9x3048L | 1
106 5519791 Bolt 1




ltem Part No. Description Size Qty.
107* 5519792 Idler Wheel Assembly 1
108 5519795 Idler Wheel Shaft 1
109 5519796 Work Light 1
110 5519797 Door Handle 1/4" 2
111 TS-0680021 | Flat Washer 1/4” 2
112 TS-0570032 | Hex Nut, Full 3/8-24 2
113 TS-0680042 | Flat Washer 3/8” 2
114 TS-0207011 | Socket Head Cap Screw 1/4-20 x 3/8” 1
115 TS-0680021 | Flat Washer 1/4” 1
116 5519798 Speed Indicator Dial 1
117 5519799 Flat Washer 1
118 5519800 Pad 1
119 5519801 Dial Knob 1
120 5519802 Dial Scale 1
121 5519803 Dial Base 1
122 TS-0813021 | Slotted Flat Head Screw 1/4-20 x 3/8” 5
123 TS-0680021 | Flat Washer 1/4” 5
124 5519804 Idler Wheel Cover 1
125 TS-0680021 | Flat Washer 1/4” 1
126 TS-0561011 | Hex Nut, Full 1/4-20 1
206 5521710 Hex Cap Screw 1/8” x 3/8” 4
207 5521711 Overload 16A (1PH Only) 1

* = See Separate Parts List

27



136 1o
8 35 By g L0

T 1387139(3) 141

172(&]

N

195 194(5)

196

196-1

28 Figure 10: Exploded View of the VSF-14 Base




| Parts List for the VSF-14 Base

Item Part No. Description Size Qty.
127 5519805 C-clamp Vise 1
128 5519806 C-clamp Knob 2
129 5519807 C-clamp Handle 1
130 5519808 Lead screw 1
131 5519809 Spring 1
132 5519810 Ball OD = 5mm 1
133 5519811 Shaft 1
134 5519812 Pivot Pin 1
135 5519813 Vise Base 1
136 5519814 Vise Bracket 1
137 TS-0208061 | Socket Head Cap Screw 5/16-18 x 1 2
138 5519815 Degree Gauge 1
139 5519816 Rivet 2Xx8 3
140 TS-0209071 | Hex Cap Screw 3/8-16 x 1-1/2" 1
141 TS-0720091 | Lock Washer 3/8” 1
142 TS-0680041 | Flat Washer 3/8” 1
143 5519819 Saw Table 1
144 5519820 Stock Roller Mtg. Bracket 1
145 TS-0720081 | Lock Washer 5/16" 4
146 TS-0051051 | Hex Cap Screw 5/16-18 x 1” 4
147 5519821 Stock Roller 1
148 5519822 Stock Roller Mtg. Bracket 1
149 TS-0680061 | Flat Washer 1/2" 2
150 5519823 Return Lever 1
151 5519824 Plastic Handle 1
152 TS-0680042 | Flat Washer 3/8” 2
153 TS-0570032 | Hex Nut, Full 3/8-24 1
154 5519825 Control Box 1
155 5519826 Control Panel Cover 1
156 5519827 Control Panel Label 1
157 JMD18-056A | Power ONJOFF Switch 120/220/440V 3 Phase | 1
158 5519829 Hydraulic ON/OFF Knob 1
159 5519830 Feed Rate Adjust Knob 1
160 5519831 Slotted Round Head Screw | 3/16” x 1/2" 4
161 TS-0813051 | Slotted Flat Head Screw 1/4-20 x 5/8” 4
162 5519833 Chip Collector Drawer 1
163 TS-0209031 | Socket Head Cap Screw 3/8-16 x 3/4” 2
164 TS-0680042 | Flat Washer 3/8” 2
165 TS-0070071 | Hex Cap Screw 1/2-13 x 2-1/2" 1
166 TS-0680061 | Washer 1/2" 2
167 TS-0561051 | Hex Nut, Full 1/2-13 1
168 5519836 Stop Pad 1
169 5519837 Stop Bracket 1
170 5519838 Stop Bracket Knob 3/8" x 2" 1
171 TS-0680021 | Flat Washer 1/4” 4
172 TS-0813051 | Slotted Flat Head Screw 1/4-20- x 5/8” 4
173 5519841 Right Side Panel 1
174 5519842 Position Label 1
175 5519843 Spring Pin 6 x 45 2
176 TS-0680042 | Flat Washer 3/8” 8
177 TS-0720091 | Lock Washer 3/8” 1
178 TS-0060051 | Hex Cap Screw 3/8-16 x 1" 4
179 TS-0570032 | Hex Nut, Full 3/8-24 1
180 TS-0680042 | Flat Washer 3/8” 4

29



30

| Parts List for the VSF-14 Base

Item Part No. Description Size Qty.
181 TS-0070071 | Hex Cap Screw 1/2-13 x 2-1/2" 4
182 TS-0561051 | Hex Nut, Full 1/2-13 4
183 TS-0680042 | Flat Washer 3/8” 1
184 TS-0570032 | Hex Nut, Full 3/8-24 1
185 5519845 Weight Mounting Bracket 1
186 TS-0208041 | Socket Head Cap Screw 5/16-18 x 3/4" 1
187 5519846 Pivot Shaft 1
188 TS-0209091 | Socket Head Cap Screw 3/8-16 x 2” 1
189 5519847 Coupler 1
190 5519848 Weight Knob 3/8-16 x 2" 1
191 5519849 Counterbalance Weight 1
192 5519850 Saw Base 1
193 5519851 Connector PG13.5 2
194 5519852 Connector Mounting Nut 5
195 5519853 Control Box 1
196 5521707 Worklight Power Cable 115V Only 1
196-1 5519854 Power Cable with Plug 115V Only 1
197 5519855 Left Side Panel 1
198 TS-0680021 | Flat Washer 1/4" 4
199 TS-081F032 | Phillips Pan Head Screw 1/4-20 x 1/2” 4
200 5519857 Hydraulic Cylinder Assy. 1
201 TS-0561031 | Hex Nut, Full 3/8-16 1
202 5519858 Cylinder Lower Support 1
203 TS-0060091 | Hex Cap Screw 3/8-16 x 2-1/2" 1
204 5521798 Leg 4
205 5521709 Socket Head Cap Screw 3/8-16 x 1” 8
208 5521716 Taper Pin 1

* = See Separate Parts List




52-7(4)

52-15(4)

52-26(3)

52-30(3)

Figure 11: Exploded View of the VSF-14 Gear Box Assembly

Parts List for the VSF-14 Gear Box Assembly

Item Part Number Description Size Qty
52-1 5519744 Gear Box 1
52-2 BB6204Z Bearing 62042 2
52-3 5519745 Oil Seal TC20x32x7B 1
52-4 5519746 O-Retainer Ring ID45.7 x 2.62W 2
52-5 5519747 Gearbox Drive Shaft Cover 1
52-6 TS-0720071 | Lock Washer 1/4” 4
52-7 TS-0207041 | Socket Head Cap Screw 1/4-20 x 3/4” 4
52-8 5519748 Qil Level Gauge OD = 26mm 1
52-9 5519749 Qil Plug PT1/4" 1
52-10 5519750 Worm Shaft 1
52-11 5519751 O-Retainer Ring ID113.97 x 2.62W 1
52-12 5519752 O-Retainer Ring ID61.6 x 2.62W 1
52-13 5519753 End Seal Cover 1
52-14 TS-0720071 | Lock Washer 1/4” 4
52-15 TS-0207041 | Socket Head Cap Screw 1/4-20 x 3/4” 4
52-16 5519754 Ventilation Bolt 5/8"-18UNF 1
52-17 5519755 Bearing 6205Z 1
52-18 5519756 Transmission Gear 1
52-19 5519757 Key 8XxX7x28 1
52-20 5519758 Bushing 1
52-21 5519759 C-Retainer Ring S30 1
52-22 BB6206Z Bearing 62067 1

31




\ Parts List for the VSF-14 Gear Box Assembly

Item Part Number Description Size Qty.
52-23 5519760 Oil Seal TC38 x52 x7B 1
52-24 5519761 Main Oil Seal Cover 1
52-25 5519762 Key 8 x7x30 1
52-26 5519763 Socket Head Cap Screw 3/16” x 1/2” 3
52-27 TS-0207041 | Socket Head Cap Screw 1/4-20 x 3/4”" 3
52-28 5519764 Main Shaft Cover 1
52-29 5519765 Main Shaft 1
52-30 TS-0090061 | Hex Cap Screw 3/8-16 x 1-1/4” 3
52-31 TS-0720091 | Lock Washer 3/8” 3
52-32 TS-0570032 | Hex Nut, Full 3/8 —24 3

Figure 12: Exploded View of the VSF-14 Bearing Shaft Assembly

Pa O € 4 Bearing AssemDb

Item Part Number Description Size Qty.
39-1 | 5521712 Ball Bearing 627-2Z 8
39-2 | 5521713 Blade Wheel 4
39-3 | 5521714 E Retaining Ring E7 4
39-4 | 5519732 Bearing Shaft 4
39-5 | 5521715 C Retaining Ring 4




L L=

69-2(2)

Figure 13: Exploded View of the VSF-14 Smooth Wheel Assembly

» 0 o /] 00 cel A emb

Item | Part Number Description Size Qty.

44-1 | 5519738 Smooth Wheel

44-2 | 5519739 Bearing

69-1 | 5519774 Smooth Wheel

AININ|F

69-2 | BB6201Z Bearing 62017

107-1
107-2(2)

Figure 14: Exploded View of the VSF-14 Idler Wheel

I. O - /l dle aYa' A o D

Item Part Number Description Size Qty.
107-1 5519793 Idler Wheel 1

107-2 BB62052Z Bearing 620527 2
107-3 5519794 C-Retainer Ring 2

33




Electrical Schematics

115 Volts, Single Phase CAPACITOR
150MFD 250V

WORKING LIGHT

BLACK| [WHITE
Lrswmcn on /o

O

18A
18110V
g : BLACK
WHI
WHITE
BLACK
16110V
x
2
@
TELLOW
230 Volts, Single Phase CAPACITOR
150MFD 250V
WORKING LIGHT - ]
BLACK| |WHITE C. .>
J'SWITCH ON/OFF @ @
BLACK ?
10A
16110V J

3 D BLACK
WHITE
BLACK

19220V

BLACK
WHITE
—
w
=
=
o
=

g\—‘ ’J?f YELLOW

Figure 15: Electrical Schematics for Single Phase Motor

34



230 Volts, Three Phase

Ta110v

WORKING LIGHT

BLACK
<
N
L

= TR it
BLUE
YELLOW
RED A ggg{n
o WHITE A WHITE
BLACK 2 BLACK
o GREEN |
39230V
STOP
WORKING LIGHT
460 Volts, Three Phase
BLACK| [WHITE
TSWITCH ON/OFF
18110V

e

RED

T GREEN

RED

WHITE

YELLOW

GREEN

RED

WHITE

WHITE

BLACK

BLACK.

GREEN
o460V

=

_ START

el
il
el

el

wﬁ%ﬁ%

STOP

Figurel6: Electrical Schematics for Three-Phase Motor



JET

WALTER MEIER (Manufacturing) Inc.

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.waltermeier.com



	VSF-14 Vertical Band Saw
	Warranty and Service
	Table of Contents
	Table of Figures
	Warnings
	Specifications
	Description
	Installation
	Electrical Connections
	Operation
	General
	Controls
	Changing blade speeds:
	Blade Selection
	Blade Removal and Installation
	Blade Break-In Procedures
	Controlling the Cut
	Work Setup
	Starting the Saw

	Service and Maintenance
	Adjustments
	Blade Tracking Adjustments
	Blade Guide Bearing Adjustment
	Cleaning
	Lubrication
	Changing the Drive Motor V-Belt
	Chip Brush and Chip Scraper Replacement
	Blade Guide Bearing Replacement
	Drive Motor Replacement
	Adjusting or Replacing the Counterbalance
	Replacing the Drive Wheel (Lower Wheel)
	Replacing the Idler Wheel or Bearings (Upper Wheel)

	Troubleshooting
	Replacement Parts
	Parts List for VSF-14 Saw Frame
	Parts List for the VSF-14 Base
	Parts List for the VSF-14 Gear Box Assembly
	Parts List for the VSF-14 Bearing Shaft Assembly
	Parts List for the VSF-14 Smooth Wheel Assembly
	Parts List for the VSF-14 Idler Wheel Assembly

	Electrical Schematics
	115 Volts, Single Phase
	230 Volts, Single Phase
	230 Volts, Three Phase
	460 Volts, Three Phase




